
Cardiovascular Diseases in

Family Medicine

János Nemcsik MD, PhD
specialist of internal medicine, family medicine, occupational medicine,

hypertension care

Department of Family Medicine

Semmelweis University Budapest

NGNB Med. Medical Services Ltd.

1148 Budapest, Örs vezér tér 23. 

Email: janos.nemcsik@gmail.com



Why the prevention of CV diseases is 

necessary? 

• Atherosclerotic CVD, especially CHD, remains the leading cause of 

premature death worldwide.

• CVD affects both men and women; of all deaths that occur before the age 

of 75 years in Europe, 42% are due to CVD in women and 38% in men.

• CVD mortality is changing, with declining age-standardized rates in most 

European countries, which remain high in Eastern Europe.

• Prevention works: 50% of the reductions seen in CHD mortality is related

to changes in risk factors, and 40% to improved treatments.



Date of download:  2/28/2017
Published on behalf of the European Society of Cardiology. All rights reserved. © The Author 

2008. For permissions please email: journals.permissions@oxfordjournals.org

Regional variation in cardiovascular mortality within Europe

Age-standardized mortality from ischaemic heart disease in European regions (men; age group 45–74 years; year 

2000)
Eur Heart J. 2008;29(10):1316-1326. doi:10.1093/eurheartj/ehm604



Mortality: Cardiovascular diseases 

and diabetes, deaths per 100,000

http://apps.who.int/gho/data/?vid=2510

male female

Hungary 416 241

USA 190 122

Spain 140 86

France 128 69

Russia 772 414

Mali 419 393





Risk Factors for Cardiovascular DiseaseRisk Factors for Cardiovascular DiseaseRisk Factors for Cardiovascular Disease

 Modifiable

– Smoking

– Dyslipidaemia

• raised LDL-C

• low HDL-C

• raised triglycerides

– Raised blood pressure

– Diabetes mellitus

– Obesity

– Dietary factors

– Thrombogenic factors

– Lack of exercise

– Excess alcohol consumption
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Levels of Risk Associated with Smoking, 
Hypertension and Hypercholesterolaemia
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Preventive medicine

2016 European Guidelines on cardiovascular

disease prevention in clinical practice

Eur Heart J. 2016;37:2315-2381.





How to stay healthy?

• No use of tobacco.

• Adequate physical activity: at least 30 min five times a 

week.

• Healthy eating habits.

• No overweight.

• Blood pressure below 140/90 mmHg.

• Blood cholesterol below 5 mmol/L (190 mg/dL).

• Normal glucose metabolism.

• Avoidance of excessive stress.



Psychosocial risk factors

Contribute both to the risk of developing CVD and the 

worsening of clinical course and prognosis of CVD:

-low socio-economic status

-lack of social support 

-stress at work and in family life

-depression, anxiety, hostility 

-type D personality



SCORE:  10-year risk of fatal CV disease in

high-risk population



Calculate score at: www.hearscore.org















The proper treatment of hypertension 

works…

• Reduction of stroke- 40%

• Reduction of acute coronary events- 20%

• Reduction of acute heart failure- 50% 

Mancia G et al, Journal of Hypertension. 2007 Jun;25(6):1105-87. 



Hypertension Management

2013 Practice guidelines for the management of

arterial hypertension of the European Society

of Hypertension (ESH) and the European Society 

of Cardiology (ESC)

Journal of Hypertension 2013, 31:1281–1357



Blood pressure categories















How to measure the blood 

pressure?

Allow the patient to sit for 3-5 minutes before beginning BP 

measurement.

Take at least two BP measurements spaced 1-2 min apart, and 

additional measurements if the first two are quite different. 

Repeated measurements in atrial fibrillation.

Use standard bladder (12-13 cm), but have larger and smaller as well 

for large and thin arms.

Measure at first visit BP 1 and 3 min after assumption of the standing

position in elderly participants, diabetic patients and in other 

conditions in which orthostatic hypertension may be frequent or

suspected.



Padwal R et al., Journal of Hypertension 2019, 37:1737–1745





Normal ranges of blood pressure



How often should BP be 

measured? 



Personal and family medical history



Signs suggesting secondary hypertension

features of Cushing syndrome

skin stigmata of neurofibromatosis (pheochromocytoma)

palpation of enlarged kidneys (polycystic kidney)

auscultation of abdominal murmurs (renovascular hypertension)

auscultation of precordial chest murmurs (aortic coarctation,

aortic disease: upper extremity artery disease)

left-right arm blood pressure difference (aortic coarctation, 

subclavian artery stenosis)



Laboratory, other investigations



CV risk and blood pressure



Initiation of lifestyle changes and

antihypertensive drug treatment



How to treat hypertension? 



Treatment target ranges 



Lifestyle changes

1. salt restriction to 5–6 g/day;

2. moderation of alcohol consumption to no more than 20–

30 g of ethanol per day in men and 10–20 g/day in 

women;

3. high consumption of vegetables and fruits and low fat

dairy products;

4. reduction of weight to a BMI of 25 kg/m2 and waist

circumference to less than 102 cm in men and less than 

88 cm in women;

5. at least 30 min of moderate dynamic exercise on 5 to 7 

days per week.



Compelling and possible contraindications 

to the use of antihypertensive drugs

Drug Compelling Possible

Diuretics Gout Metabolic syndrome; 

glucose intolerance; 

pregnancy; hypercalcaemia; 

hypokalaemia

b-Blockers Asthma; A-V block Metabolic syndrome; glucose 

intolerance; athletes and physically 

active patients; chronic obstructive

pulmonary disease (except for 

vasodilator b-blockers)

Calcium antagonists (dihydropyridines) Tachyarrhythmia; heart failure

Calcium antagonists (verapamil, diltiazem)

A-V block (Grade 2 or 3, trifascicular block);

severe left ventricular dysfunction; heart failure



Compelling and possible contraindications 

to the use of antihypertensive drugs

Drug Compelling Possible

ACE inhibitors Pregnancy; angioneurotic Women with childbearing 

oedema; hyperkalaemia; potential

bilateral renal artery stenosis

ARBs Pregnancy; hyperkalaemia; Women with childbearing

bilateral renal artery potential

stenosis

Mineralocorticoid 

receptor antagonists Acute or severe renal failure

(eGFR <30 ml/min); hyperkalaemia



Main take-home messages

- keep the patients healthy;

- screen and treat hypertension, diabetes, 

dyslipidaemia and additional risk factors 

(smoking, anxiety, hyperuricaemia, obesity, 

alcohol…) to avoid cardiovascular events;

- be up-to-date 



Thank you for your attention!
janos.nemcsik@gmail.com



Risk factors

Male sex

Age (men ≥55 years; women ≥65 years)

Smoking

Dyslipidaemia

Total cholesterol >4.9 mmol/L (190 mg/dL), and/or

Low-density lipoprotein cholesterol >3.0 mmol/L (115 mg/dL),

and/or

High-density lipoprotein cholesterol: men <1.0 mmol/L

(40 mg/dL), women <1.2 mmol/L (46 mg/dL), and/or

Triglycerides >1.7 mmol/L (150 mg/dL)

Fasting plasma glucose 5.6–6.9 mmol/L (102–125 mg/dL)

Abnormal glucose tolerance test

Obesity [BMI ≥30 kg/m2 ]

Abdominal obesity (waist circumference: men ≥102 cm;

women ≥88 cm) (in Caucasians)

Family history of premature CVD (men aged <55 years;

women aged <65 years)



Asymptomatic organ damage

Pulse pressure (in the elderly) ≥60 mmHg

Electrocardiographic LVH (Sokolow–Lyon index >3.5 mV;

RaVL >1.1 mV; Cornell voltage duration product >244 

mV*ms), or Echocardiographic LVH [LVM index: men 

>115 g/m2; women >95 g/m2 (BSA)]

Carotid wall thickening (IMT >0.9 mm) or plaque

Carotid–femoral PWV >10 m/s

Ankle-brachial index <0.9

Microalbuminuria (30–300 mg/24 h), or albumin–creatinine 

ratio (30–300 mg/g; 3.4–34 mg/mmol) (preferentially on 

morning spot urine)

Diabetes mellitus

Fasting plasma glucose ≥7.0 mmol/L (126 mg/dL) on two 

repeated measurements, and/or

HbA1c >7% (53 mmol/mol), and/or

Post-load plasma glucose >11.0 mmol/L (198 mg/dL)



Established CV or renal disease

Cerebrovascular disease: ischaemic stroke; cerebral 

haemorrhage; transient ischaemic attack

CHD: myocardial infarction; angina; myocardial 

revascularization with PCI or CABG

Heart failure, including heart failure with preserved EF

Symptomatic lower extremities peripheral artery 

disease

CKD with eGFR <30 mL/min/1.73m2; proteinuria

(>300 mg/24 h).

Advanced retinopathy: haemorrhages or exudates, 

papilloedema


